



Scan is following us

Scan checks for authenticity



\*W202029845E\*

### 浙江省轻工业品质量检验研究院

Zhejiang Light Industrial Products Inspection and Research Institute

国家纺织服装产品质量监督检验中心（浙江）


National Textiles and Garment Quality Supervision Inspection Center(Zhejiang)

Zhejiang Light Industrial Products Inspection and Research Institute  
National Textiles and Garment Quality Supervision Inspection Center(Zhejiang)

## Test report

Number:W202029845E

page1/2

Name of Customer	Dongyang shandingshu Clothing Co., Ltd	Address	No. 255, zhongshan north road, jiangbei street dongyang city, zhejiang province
Manufacturer	Dongyang shandingshu Clothing Co., Ltd	Address	No. 255, zhongshan north road, jiangbei street dongyang city, zhejiang province
Sample information	Name of sample: Kn95 children's mask with breathing valve Characteristics of sample: white Trademark of sample: --- Specification/model: --- Level: KN95 Category of safety specification: --- Art. No.: --- ----- Above-mentioned information by Customer-supplied		
The sent way of sample	Courier	Sample quantity	30 pieces
Receiving Date of Sample	2020/07/06	Test Category	Entrusted inspection
Date of Testing	2020-07-06~2020-07-10		
RatingRequirements	GB2626-2006		
Test Summary:	See the attached page for the results.  <div style="text-align: right;">             Date of Approval: 2020-07-11         </div>		
Remarks	As per client's request, the sample is not pretreated and the result is for reference.		

Approved by:

俞杰

# Test report

845E

page2/2

3/4

ITEM	STANDARD (KN95)	RESULT	RATING
1. FILTER EFFICIENCY(NaCl PARTICLE) (GB 2626-2006 6.3)(%)			
-	≥95.0	98.8	PASS
2. RESPIRATORY RESISTANCE (GB 2626-2006 6.5 & 6.6)(Pa)			
-INSPIRATORY RESISTANCE	≤350	182,175	PASS
-EXPIRATORY RESISTANCE	≤250	199,184	PASS
3. HEADBAND (GB 2626-2006 6.11)			
-	10N,hold on10s, No breakage or slippage	No breakage or slippage were observed	PASS
4. APPEARANCE (GB 2626-2006 6.1 & 6.2)			
-	Meet the requirements of GB 2626-2006 standard	The appearance quality of 2 masks conforms to the standard	PASS
5.VISUAL FIELD BELOW MASK (GB 2890-2009)(° )			
-	≥60	80	PASS

Picture(s) of sample



—End of report—

## DECLARATION

1. Our organization guarantees impartiality, independence and honesty of inspection, and is responsible for the results of inspection, keeping the samples supplied by the entrusting party confidential and at the same time protecting the ownership of the samples supplied.
2. The test report will be deemed invalid without signatures of the inspector/reviewer and authorized personnel, and the red special inspection stamp of our organization.
3. The test report will be invalid if it is altered. Copies of the report are invalid without the red special inspection stamp of our organization.
4. The test results shown in this report are applicable only to the samples provided by customers.
5. All the pages of the report are integral parts of the report. Our organization will not be responsible for any misunderstanding or other results caused by using separate page(s) of the report.
6. If there is any dissent of the report, the entrusting party shall notify our organization timely. For the mandatory inspection given by governmental administration departments, and dissent about the sample being tested or test results on the report should be dealt with in accordance with national regulations.

浙江省轻工业品质量检验研究院及附设的检验中心  
The Affiliated Inspection Centers

浙江省轻工业品质量检验研究院  
Zhejiang Light Industrial Products Inspection and Research Institute  
国家纺织服装产品质量监督检验中心(浙江)

联系电话: 0571-85122669  
Telephone: 0571-85122669

